
 

 

D25961K    DEMOLITION HAMMER 1

 



 

 

PartsList D25961K DEMOLITIONHAMMER 1 

Item PartNumber Qty PartDescription GeneralDescription OtherInfo RepairInst Markets 

 
1 N087487 1 HANDLESA     

2 N044219 1 BOLT M8X120    

3 N044098 1 CLAMP     

4 N044099 2 INSERT   No  

5 N086186 1 HANDLE   No  

6 N087359 1 RING   No  

7 N069978 1 ORING 52x3,5NBR  No  

8 N087327 1 CYLINDER Steel50mm  Yes  

9 N087416 1 RAM   No  

10 N088404 1 PISTONRING X2  No  

11 N044100 2 CAP   No  

20 N161207 1 FSOREPAIRKIT  <052012 Yes  

20 N164668 1 PISTONKIT Inc10,21,22 >052012 Yes  

21 N056464 1 ORING 39x3FKM  No  

22 N087484 1 BOLT   No  

23 N050696 1 ORING 87x3NBR  No  

24 494549-00 1 BEARINGSET   No  

25 N071623 1 CIRCLIP   No  

26 494573-00 1 GEARSA  inc2x24 Yes  

27 N087483 1 GEAR   Yes  

28 N043534 1 SEAL   No  

29 N026222 1 COVER   No  

30 493968-00 18 SCREW M6x20  No  

35 330045-23 4 SCREW.SPECIAL M6X16T30  No  

40 N043530 2 BUSH   No  

41 N043533 2 STOP   No  



 

 

42 N043529 2 GUIDEBUSH   No  

43 N043532 2 TUBEMETAL   No  

44 N069674 2 SPRING   No  

45 N108386  GACCMODULE230V   Yes XE 

46 N043527  HOUSINGSWITCH   No  

47 

48 

N088431 

N485854 
 

HOUSINGSA 

SWITCH 
 

Inc66.68, Yes 
67 

XE 
 

48 N485854 1 SWITCH    XE 

49 N031170 1 COVERREAR     

50 326619-00 1 SCREW     

60 1005672-01 2 SCREW M5X105  No  

61 N106177 1 LEADWHITE 95mm  No  

62 N103817 1 LEADBLUE 60mm  No  

63 N106096 1 LEADYELLOW 85mm  No  

64 N087485 1 FIELDSA230V Inc65,71  No XE 

65 N020776 1 HOUSINGMOTOR   No  

66 330003-69 2 BEARING 17x40x12Typ6203  No  

67 616726-00 1 RETAINER   No  

68 577745-03 1 BEARING,BALL 25x52x16-6205  No  

69 N049232 1 ORING 20X1.5NBR-70  No  

70 N050316 1 FELT   No  

71 330019-27 2 SCREW   No  

80 N161207 1 FSOREPAIRKIT  <052012 Yes  

80 N164667 1 CRANKSHAFT  >052012 Yes  

81 330016-21 1 WASHER   No  

82 494356-00 1 SCREW M8x20  No  

83 N075322 1 ORING 85.32X3.53  No  

84 N030647 1 COVER   No  

85 487229-00 1 FILTER   No  



 

 

86 487438-00 1 CAP   No  

88 577746-01 1 RING   No  

89 N087478 1 ARMATURE230V   No XE 

90 577745-00 1 BEARING 10x26x8-6001  No  

91 N031103 1 HANDLE   No  

100 N038446 2 BRUSHCOVER   No  

101 N167638 1 SLEEVEINSULATING   No  

102 N020777  BRUSHPLATE   No  

103 586611-00  FANSA   Yes  

104 324119-02  SCREW   No  

105 N062068-00  SETOFLEADWIRES    XE 

 
106 330065-06 2 SCREW M4X12T20    

107 1005550-02 1 BRUSHPAIR230V    XE 

108 487377-00 2 BRUSHSPRING     

109 N184445 1 BRUSHPAIR230V   No XE 

110 N026214-00 1 MOTORCOVER   No XE 

120 1006389-00 1 TERMINALBLOCK   No XE 

121 N030582 1 COVER   No  

122 330065-08 10 SCREW M4X18T20  No  

123 821070 1 CORDCLAMP   No XE 

124 947964-02 1 CORDPROTECTOR   No XE 

125 330048-38 1 CABLESA   No XE 

126 949886-40 4 SCREW   Yes  

127 N161206 1 HOUSINGFRONT   No  

128 N074448 6 NUT   Yes  

129 949886-39 6 SCREW M8X55  Yes  

130 N100041 1 DAMPER   No  

140 N087384 1 WASHER   No  



 

 

141 N092853 1 BEATPIECE 30mminc2x142  No  

142 487213-00 2 ORING 30x5  No  

143 N069976 1 ORING 62X3NBR  No  

144 000000-20 1 PLEASESEEREPAIRINSTRUCTION   No  

147 N098357 2 DAMPER   No  

160 N142418 1 HOLDERTOOL Inc143,144  No  

161 N361859 1 SERVICEKIT   No  

163 N028245 1 BUSH   No  

164 N028182 1 BUSH   Yes  

165 N069982 1 SPRING   No  

166 N028181 1 BUSH   No  

800 870889-02 1 GREASE90GMS ParagonEP1/2  No  

801 578970-06  GREASE150GMS GLK249NLGI00  No  

821 N156126  RATINGPLATE   No XE 

836 1003944-99  SERVICETOOL Crankshaftsupport.  No  

837 1003945-99  SERVICETOOL DriftforCrankshaft    



 

 

 
838 1003946-98 1 SERVICETOOL 55mm    

839 1003947-99 1 SERVICETOOL ORingfittingtool.    

847 N127074 1 SERVICEKIT230V   Yes XE 

856 N074468 1 BIT 30mmHex  No  

861 N074467 1 KITBOX   No  

 

 


